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¥ E xhaust Manifold b
Ref |Clazs|Part Description Qt Comment Footnote
2 12 809563201 |'\WASHER 2
3 12 811450 "W SHER 4
4 10 896332042 | SCREW, [ME » 28) 2
5 10 209919114 | PLUG, Screw 1
A 10 854121 | SCREW, [ME » B0) 2
7 a85154| COVER 1
a2 27 2547120| GASKET 1
9 11 854122007 |NUT, (M10] 4
10 27 854117 | GASKET. Exhaust Manifold 4
11 16 11383/ 5TUD, (M8« 20 4
12 {12 11 BR4037002 | NUT, [ME] 16
13 16 B54123[5TUD, [ME) 2
14 36 896332045| CAP 1
15 32 a79717 | MAMIFOLD, Exhaust 1
19 16 16 801333448 STUD, (M3 = 140) 3
17 16 B0EE7S|STUD, (M8« 150) 7
18 16 801332451 |STUD, (M2« 90 1
19 16 801763451 | STUD, [M8 = 70) 1
20 25 803963042 | 0-RING 4
a—20 |2 32 a11444|LINE 1
S 22 10 B017E1165|BOLT, Banjo [M8 = 1.00). Banjo 2
23 289579 \VaLvYE 1
22 124 10 896332043 SCREW, (MG x 1E) 3
25 54125 WASTEGATE 1
26 11 B54032|MUT, [ME] 4
27 27 B7S720| GASKET 1
28 16 2547124 |5TUD, [ME » 28] 2




